



AMERICAN FLAMECOAT INC.

520 Eagleton Downs Drive - D  
Pineville, NC 28134  
O: 704.405.2550  
F: 704.543.9772  
www.americanflamecoat.com

CLIENT: ZIMMER + ROHDE  
30 BUXTON FARM ROAD, STE. 110  
STAMFORD, CT 06905

Pattern: MONARCH 21284 color: 385 – treated with FLAMECOAT  
Report No.: 111247  
Date: July 5, 2023

Reference: Flammability Test Report – CAL TB 117-2013

One (1) fabric sample identified as ZIMMER + ROHDE: MONARCH 21284 color: 385 – treated with FLAMECOAT, was received and tested in accordance with the California Technical Bulletin 117-2013, Section 1, Cover Fabric Test. The results are as follows:

**Test Results**

Vertical Char Lengths

17mm

18mm

18mm

The sample **meets** the requirements of the above standard. There were no ignitions or smoldering after 45 minutes on any of the three (3) specimens tested. In addition, none of the three (3) test specimens displayed a char which was greater than 45mm.

If there are any questions or if we can be of further assistance, please let us know.

Sincerely,

Brad Souffrant  
President  
American Flamecoat, Inc.

